
1

2

2

2

4

4

4

4

4

5

5
5

9

20

21

3

19

8

7

6

8

12

15

13

16

11

10

10

14

BARRIER LIFTER 
ABL-255/3000 

ASSEMBLY DIAGRAM

17

10 18

17
3

7

6

18

19

18

17

QTYPART NUMBERNo.CODE
01Main Beam01ABL255/3000-01

Limited Bar

Lower Arm
Upper Arm

Hook

Left Jaw
Right Jaw

Bolt  M12 x 30

Pin Ø20x33/Bolt M16x20

Pin Ø30x523.5/2xBolt M16x20

10

Pipe Ø42 x 4 x 239

11

Pipe Ø42 x 4 x 350

12
13
14

Pin Ø20x550/2xBolt M16x20

15 Locking
16

Pad locking

17
Lock Stop

18

10Washer M12

19

12Nut  M16

20
21

Bolt - M8 x 40

Nut - M8

03

06
06

06
01

06

02

02
01

01

01

01

02

12

02

02
03
04
05
06
07
08
09

Washer M16

01
10

01

ABL255/3000-02
ABL255/3000-03
ABL255/3000-04
ABL255/3000-05
ABL255/3000-06
ABL255/3000-07
ABL255/3000-08
ABL255/3000-09
ABL255/3000-10
ABL255/3000-11
ABL255/3000-12
ABL255/3000-13
ABL255/3000-14
ABL255/3000-15
ABL255/3000-16
ABL255/3000-17
ABL255/3000-18
ABL255/3000-19
ABL255/3000-20
ABL255/3000-21


